
NEURAZINE
SUGAR COATED TABLET

1.Name of the medicinal product
Neurazine Sugar Coated Tablet.
2. Qualitative and quantitative composition
Each Sugar coated tablet contains: Chlorpromazine HCL 25 mg (Neurazine 25 mg Tablet)
Or
Chlorpromazine HCL 100 mg (Neurazine 100 mg Tablet): For a full list of excipients, see section 6.1.
3. Pharmaceutical form
Sugar coated tablet
4. Clinical particulars
4.1 Therapeutic indications
● Schizophrenia and other psychoses (especially paranoid), mania and Hypomania. In anxiety psychomotor agitation excitement, 
violent or Dangerously impulsive behaviour.● As an adjunct in the short term management of these conditions.● Intractable hiccup.
● Nausea and vomiting of terminal illness (where other drugs have failed or are not available).● Induction of hypothermia is 
facilitated by chloractil which prevents shivering causes vasodilatation.● Childhood schizophrenia and autism
4.2 Posology and method of administration
Dosages should be low to begin with and gradually increased under close supervision until the optimum dosage for the individual 
is reached.
Individuals vary considerably and the optimum dose may be affected by the formulation used.
Dosage of chlorpromazine in schizophrenia, other psychoses, anxiety and agitation etc.
Adult: Initially 25 mg t.d.s. Or 75 mg at bedtime increasing by daily amounts of 25 mg to an effective maintenance dose. This is 
usually in the range 75 to 300mg daily but some patients may require up to 1 g daily.
Children under 1 year : Do not use unless need is life saving.
Children 1-5 years : 0.5 mg/kg body weight every 4-6 hours to a maximum recommended dose of 40mg daily.
Children 6-12 years: 1/3 - 1/2 adult dose to a maximum recommended dose of 75 mg daily.
Elderly or debilitated patients: Start with 1/3 - 1/2 usual adult dose with a more gradual increase in dosage.
Hiccups
Adult: 25-50 mg t.d.s. Or q.d.s.
Children under 1 year: No information available.
Children 1-5 years: No information available.
Children 6-12 years: No information available.
Elderly or debilitated patients: As for adults.
Nausea and vomiting of terminal illness:
Adults:10-25 mg every 4-6 hours.
Children under 1 year: Do not use, unless need is life saving.
Children 1-5 years: 0.5 mg/kg every 4-6 hours. Maximum daily dosage should not exceed 40 mg.
Children 6-12 years: 0.5 mg/kg every 4-6 hours. Maximum daily dosage should not exceed 75 mg.
Elderly or debilitated patients: Initially 1/3 - 1/2 adult dose. The physician should then use his clinical judgment to obtain control.
Method of administration: Oral
4.3 Contraindications
● Hypersensitivity to chlorpromazine or to any of the excipients listed in section 6.1 ● Hypothyroidism ● Phaeochromocytoma
● Myasthenia gravis ● Risk of angle-closure glaucoma.● Risk of urinary retention related to urethroprostatic disorders.● History of 
agranulocytosis.● Dopaminergic antiparkinsonism agents (see Section 4.5).● Nursing mothers (see Section 4.6).● Gluten allergy 
or intolerance (see Section 4.4).● Citalopram, escitalopram
4.4 Special warnings and precautions for use:
Blood Dyscrasias: Agranulocytosis has been reported rarely, most commonly in the first three months of treatment, but 
occasionally later.Other blood dyscrasias including thrombocytopenia and haemolytic anaemia have occurred very rarely. All 
patients must be advised that, if they experience fever, sore throat or any other infection, they should inform their physician 
immediately and undergo a complete blood count. Treatment will be discontinued if any marked changes (hyperleucocytosis, 
granulocytopenia) are observed in the latter.
Neuroleptic malignant syndrome: treatment must be interrupted in the event of Unexplained hyperpyrexia since this can be one 
of the signs of neuroleptic malignant syndrome (pallor, hyperthermia, disorders of autonomic function). Signs of autonomic 
instability, such as hyperhydrosis and irregular blood pressure, can precede the onset of hyperthermia and as such constitute 
premonitory signs of the syndrome. While this neuroleptic-related effect can be of idiosyncratic origin, certain risk factors such as 
dehydration and brain damage would seem to indicate a predisposition.
Neuroleptic phenothiazines may potentiate QT interval prolongation which increases the risk of onset of serious ventricular 
arrhythmias of the torsade de pointes type, which is potentially fatal (sudden death). QT prolongation is exacerbated, in particular, 
in the presence of bradycardia, hypokalaemia, and congenital or acquired (i.e. Drug induced) QT prolongation. If the clinical 
situation permits, medical and laboratory evaluations should be performed to rule out possible risk factors before initiating 
treatment with a neuroleptic agent and as deemed necessary during treatment (see Section 4.8).
Where clinically possible, the absence of any factors favouring the onset of ventricular arrhythmias should be ensured before 
administration:
● bradycardia less than 55 beats per minute; ● hypokalaemia; ● congenital long QT interval; ● ongoing treatment with any drug 
which could induce marked bradycardia (<55 beats per minute), hypokalaemia, intracardiac conduction depression or QT 
prolongation (see Section 4.5).
With the exception of emergencies, it is recommended that the initial work up of patients receiving a neuroleptic should include an 
ECG.
Except under exceptional circumstances, this drug must not be administered to patients with parkinson’s disease.
The concomitant use of chlorpromazine with lithium, other QT prolongation agents, and dopaminergic antiparkinsonism agents is 
not recommended (see Section 4.5).
Anti-Parkinson agents should not be prescribed routinely, because of the possible risks of aggravating anticholinergic side effects 
of chlorpromazine, of precipitating toxic-confusional states or of impairing its therapeutic efficacy. They should only be given as 
required.
Cases of venous thromboembolism (VTE) sometimes fatal, have been reported with antipsychotic drugs. Therefore 
Chlorpromazine Tablets should be used with caution in patients with risk factors for thromboembolism (see Section 4.8).
Stroke: In randomised clinical trials versus placebo performed in a population of elderly patients with dementia and treated with 
certain atypical antipsychotic drugs, a 3-fold increase of the risk of cerebrovascular events has been observed. The mechanism of 
such risk increase is not known. An increase in the risk with other antipsychotic drugs or other populations of patient cannot be 
excluded.
Chlorpromazine should be used with caution in patients with stroke risk factors.
Elderly Patients with Dementia: Elderly patients with dementia-related psychosis treated with antipsychotic drugs are at an 
increased risk of death. analyses of seventeen placebo-controlled trials (modal duration of 10 weeks), largely in patients taking 
atypical antipsychotic drugs, revealed a risk of death in drug-treated patients of between 1.6 to 1.7 times the risk of death in 
placebo-treated patients. Over the course of a typical 10-week controlled trial, the rate of death in drug-treated patients was about 
4.5% compared to a rate of about 2.65 in the placebo group. 
Although the cause of death in clinical trials with atypical antipsychotics were varied, most of the deaths appeared to be either 
cardiovascular (e.g., heart failure, sudden death) or infectious (e.g., pneumonia) in nature. Observational studies suggest that, 
similar to atypical antipsychotic drugs, treatment with conventional antipsychotic drugs may increase mortality. The extent to which 
the findings of increased mortality in observational studies may be attributed to the antipsychotic drug as opposed to some 
characteristic(s) of the patient is not clear.
Chlorpromazine commonly causes increased susceptibility to sunburn and patients
should be warned to avoid excessive exposure. Phototoxic or photoallergic reactions may occur. 
Various skin rashes and reactions, including exfoliative dermatitis and erythema multiforme have been reported. Contact skin 
sensitivity may be produced by contact with chlorpromazine. The occurrence of antinuclear antibodies has been reported. SLE has 
very rarely occurred.
Chlorpromazine impairs body temperature regulation and cases of severe hypothermia or hyperpyrexia have been reported, 
usually in association with moderate or high dosage. The elderly or hypothyroid patient may be particularly susceptible to 
hypothermia. The hazard of hyperthermia may be increased by especially hot or humid weather or by drugs, such as 
anti-Parkinson agents, which impair sweating. It has also been reported after intramuscular injections of chlorpromazine.
Hyperglycaemia or intolerance to glucose has been reported in patients treated with neurazine Tablets. Patients with an 
established diagnosis of diabetes mellitus or with risk factors for the development of diabetes who are started on Neurazine
Tablets should get appropriate glycaemic monitoring during treatment (see Section 4.8).
- The following populations must be closely monitored after administration of chlorpromazine.
● Epileptics, since chlorpromazine may lower the seizure threshold. Treatment must be discontinued if seizures occur. ● Elderly 
patients presenting with heightened susceptibility to orthostatic hypotension, sedation and extrapyramidal effects; chronic 
constipation (risk of paralytic ileus), and potentially prostatic hypertrophy. ● Patients presenting with certain forms of cardiovascular 
disease, since this class of drug has quinidine-like effects and can induce tachycardia and hypotension.● Patients with severe liver 
and/or renal failure because of the risk of accumulation.● Patients on long-term treatment should receive regular ophthalmological 
and haematological examinations.● Patients are strongly advised not to consume alcohol and alcohol-containing drugs throughout 
treatment (see Section 4.5). ● Neurazine tablets contain lactose and therefore patients with rare hereditary problems of congenital 
galactosemia, glucose or galactose malabsorption syndrome, lactase deficiency, galactose intolerance or the Lapp lactase 
deficiency should not take this medicine.
Chlorpromazine can rarely cause obstructive jaundice associated with stasis in biliary canaliculi. It has been thought to be a 
hypersensitivity reaction and some cases have shown premonitory fever and associated eosinophilia. It has normally been 
reversible on stopping the drug, but extremely rare cases of progressive liver disease have been reported. In most cases the 
jaundice has appeared between one to four weeks after the start of the treatment. Chlorpromazine treatment should be withdrawn 
and not given again.
Transient abnormalities of liver function tests may occur in the absence of jaundice.
Faecal impaction, severe paralytic ileus or megacolon have been reported. The signs of intestinal obstruction may be obscured by 
the anti-emetic action of chlorpromazine the onset of paralytic ileus, potentially indicated by abdominal bloating and pain must be 
treated as an emergency (see Section 4.8).
With long-term usage, chlorpromazine can cause increased melanin pigmentation of the skin, which eventually may develop a 
bluish-grey colouration. 
Pigment deposits also occur in the eye and other tissues. Permanent deposits, leading to impairment of vision, may develop in the 
lens. Epithelial keratopathy has been reported. Toxic pigmentary retinopathy, which may cause progressive loss of vision has 
occurred very rarely, with excessively high doses.
Acute withdrawal symptoms including nausea, vomiting and insomnia have rarely been described after abrupt cessation of high 
doses of chlorpromazine. gradual withdrawal is advisable.
The elderly are especially susceptible to the sedative and hypotensive effects of Neurazine Tablets.
Neurazine Tablets are not licensed for the treatment of dementia-related behavioral disturbances.
4.5 Interaction with other medicinal products and other forms of interaction
Combinations contraindicated
Dopaminergics (quinagolide, cabergoline), not including dopaminergic
Antiparkinsonism agents, are contraindicated (see Section 4.3): reciprocal antagonism of the dopaminergic agent and neuroleptic.
Combinations not recommended
Dopaminergic antiparkinsonism agents (amantadine, bromocriptine, cabergoline, levodopa, lisuride, pergolide, piribedil, ropinirole) 
are not recommended: reciprocal antagonism of the antiparkinsonism agent and neuroleptic (see Section 4.4).
Neuroleptic-induced extrapyramidal syndrome should be treated with an anticholinergic rather than a dopaminergic 
antiparkinsonism agent (dopaminergic receptors blocked by neuroleptics).
Levodopa : reciprocal antagonism of levodopa and the neuroleptic. In Parkinson’s patients, it is recommended to use the minimal 
doses of each drug.
QT prolonging drugs: there is an increased risk of arrhythmias when chlorpromazine is used with concomitant QT prolonging drugs 
(including certain antiarrhythmics and other antipsychotics including sultopride) and drugs causing electrolyte imbalance (see 
Section 4.4).
Alcohol: alcohol potentiates the sedative effect of neuroleptics. Changes in alertness can make it dangerous to drive or operate 
machinery. Alcoholic beverages and medication containing alcohol should be avoided (see Section 4.4).
Lithium (high doses of neuroleptics): concomitant use can cause confusional Syndrome, hypertonia and hyperreflexivity, 
occasionally with a rapid increase in serum concentrations of lithium (see Section 4.4).
Combinations requiring precautions
Antidiabetic agents: concomitant administration of high chlorpromazine doses (100 mg/day), and antidiabetic agents can lead to an 
increase in blood sugar levels m (decreased insulin release). Forewarn the patient and advise increased self-monitoring of blood 
and urine levels. If necessary, adjust the antidiabetic dosage during and after discontinuing neuroleptic treatment.
Topical gastrointestinal agents (magnesium, aluminium and calcium salts, oxides and hydroxides): decreased GI absorption of 
phenothiazine neuroleptics. Do not administer phenothiazine neuroleptics simultaneously with topical GI agents (administer more 
than 2 hours apart if possible).
Combinations to be taken into consideration
Antihypertensive agents: potentiation of the antihypertensive effect and risk of orthostatic hypotension (additive effects). 
Phenothiazines enhance the hypotensive effect of anaesthetics and calcium channel blockers. Severe postural hypotension may 
occur with concomitant administration of chlorpromazine and ACE inhibitors.
Atropine and other atropine derivatives: imipramine antidepressants, histamine H1- receptor antagonists, anticholinergic, 
antiparkinsonism agents, atropinic antispasmodics, disopyramide: build up of atropine-associated adverse effects such as urinary 
retention, constipation and dry mouth.
Other CNS depressants: morphine derivatives (analgesics, antitussives and
Substitution treatments), barbiturates, benzodiazepines, anxiolytics other than
Benzodiazepines, antihypertensive agents increased central depression. Respiratory depression may occur. Changes in alertness 
can make it dangerous to drive or operate machinery.
The action of some drugs may be opposed by Neurazine Tablets; these include amphetamine, clonidine, guanethidine, adrenaline.
Anticholinergic agents may reduce the antipsychotic effect of  Neurazine Tablets. Some drugs interfere with absorption of 
neuroleptic agents; antacids, anti- Parkinson. Documented clinically significant adverse interactions occur with alcohol, 
guanethidine and hypoglycaemic agents.
4.6 Fertility, pregnancy and lactation
Pregnancy
A large amount of exposure to chlorpromazine during pregnancy did not reveal any teratogenic effect. However, there is evidence 
of harmful effects in animals, so like other drugs, it should be avoided in pregnancy unless the physician considers it essential. It 
may occasionally prolong labour and at such a time should be withheld until the cervix is dilated 3-4 cm.
It is advised to keep an adequate maternal psychic balance during pregnancy in order to avoid decompensation. If a treatment is 
necessary to ensure this balance, the treatment should be started or continued at effective dose all through the pregnancy.
These product should be used during pregnancy only if the potential benefit justifies the potential risk to fetus.
Neonates exposed to antipsychotics (including chlorpromazine) during the third trimester of pregnancy are at risk of adverse 
reactions including extrapyramidal and/or withdrawal symptoms that may vary in severity and duration following delivery. There 
have been reports of agitation, hypertonia, hypotonia, tremor, somnolence, respiratory distress, or feeding disorder. 
These complications have varied in severity while in some cases symptoms have been self limited in other cases neonates has 
required intensive care until support and prolonge hospitalization.
Consequently, newborns should be monitored carefully.
Breast-feeding
Chlorpromazine being excreted in milk, breast-feeding is not recommended during treatment.
Fertility
In humans, because of the interaction with dopamine receptors, chlorpromazine may cause hyperprolactinaemia which can be 
associated with impaired fertility in women (see Section 4.8). 
In men, data on consequences of hyperprolactinaemia are insufficient with regard to fertility.
4.7 Effects on ability to drive and use machines
The attention of patients, particularly drivers and machine operators, should be drawn to the risk of drowsiness with this medication 
especially at the start of treatment.
4.8 Undesirable effects

System organ Class

Blood and lymphatic system 
disorders

Immune system
Disorders

Endocrine
Disorders

Metabolism and
Nutrition
Disorders

Psychiatric
Disorders

Nervous system
Disorders

Eye disorders

Cardiac
Disorders

Vascular
Disorders

Respiratory,
Thoracic and
Mediastinal disorders 

Very common (≥1/10)

Weight
Increased

Sedation²
Somnolence²
Dyskinesia
Tardive
Dyskinesia³
Extrapyramidal
Disorder (in the
Form of acute
Dystonias, parkinsonian
Rigidity, tremor or
Akinesia, akathisia
And oculogyric crises may 
occur, and are common on 
moderate to high dosage)
Akathisia

Orthostatic
Hypotension

Common
(≥1/100 to <1/10)

Hyperprolactinaemia 
Amenorrhoea

Glucose tolerance
Impaired (see
Section 4.4)

Anxiety

Hypertonia
Convulsion

Electrocardiogram
QT prolonged (see
Section 4.4)

Not known (cannot be
Estimated from available
data)
Agranulocytosis
Leucopenia
Systemic lupus
Erythematosus
Antinuclear antibody
Positive¹
Galactorrhoea
Gynaecomastia
Erectile dysfunction
Impotence
Female sexual arousal
Disorder
Hyperglycaemia (see
Section 4.4)
Hypertriglyceridaemia
Hyponatraemia
Inappropriate
Antidiuretic hormone
Secretion

Lethargy
Mood altered

Torticollis
Oculogyric crisis
Trismus
Akinesia
Hyperkinesia
Neuroleptic malignant
Syndrome (see Section
4.4.)

Accommodation disorder
Deposit eye⁴

Ventricular arrhythmia
Ventricular fibrillation
Ventricular tachycardia
Torsade de pointes
Cardiac arrest
Sudden death/Sudden
Cardiac death (with
Possible causes of
Cardiac origin as well
As cases of unexplained
Sudden death, in patients 
receiving neuroleptic 
phenothiazines) (see
Section 4.4)
Embolism venous
Pulmonary embolism
(sometimes fatal)
Deep vein thrombosis
(see Section 4.4)
Dose related postural
Hypotension may occur,
Particularly in the elderly and 
after intramuscular injections

Nasal stuffiness



Gastrointestinal
Disorders

Hepatobiliary
Disorders

Skin and
Subcutaneous
Tissue disorders

Renal and
Urinary disorders

Pregnancy,
Puerperium and
Perinatal conditions

Reproductive
System and
Breast disorders
General
Disorders and
Administration
Site conditions

Dry mouth Constipation
(see section 4.4)

Colitis ischaemic
Ileus paralytic
(see Section 4.4)
Intestinal perforation
(sometimes fatal)
Gastrointestinal
Necrosis (sometimes fatal)
Necrotising colitis
(sometimes fatal)
Intestinal obstruction
Jaundice cholestatic
Liver injury
Cholestatic liver injury
Mixed liver injury
Dermatitis allergic
Angioedema
Urticaria
Photosensitivity Reaction
Urinary retention(linked to anticholinergicEffects)

Urinary retention
(linked to anticholinergic
Effects)
Drug withdrawal
Syndrome neonatal
(see section 4.6)

Priapism

Temperature
Regulation disorder

¹may be seen without evidence of clinical disease
²particularly at the start of treatment
³particularly during long term treatment; may occur after the neuroleptic is
Withdrawn and resolve after reintroduction of treatment or if the dose is increased
⁴in the anterior segment of the eye caused by accumulation of the drug but generally without any impact on sight
Tardive dyskinesia may occur during administration or following withdrawal of Chlorpromazine and other neuroleptic drugs. This 
syndrome is common among patients treated with moderate to high doses of antipsychotic drugs for prolonged periods of time and 
may prove irreversible, particularly in patients over the age of 50.
It is unlikely to occur in the short-term when low or moderate doses of
Neurazine are used as recommended, but since its occurrence may be related to duration of treatment as well as daily dose, 
Neurazine should be given in the minimal effective dose for the minimum possible time, unless it is established that long-term 
administration for the treatment of schizophrenia is required. The potential seriousness and unpredictability of tardive dyskinesia 
and the fact that it has occasionally been reported to occur when neuroleptic antipsychotic drugs have been prescribed for 
relatively short periods in low dosage means that the prescribing of such agents requires especially careful assessment of risks 
versus benefit. 
Tardive dyskinesia can be precipitated or aggravated by anti-Parkinson drugs. Short-lived dyskinesias may occur after abrupt drug 
withdrawal. In schizophrenia, the response to antipsychotic drug treatment may be delayed. If drugs are withdrawn, recurrence of 
symptoms may not become apparent for several weeks or months. 
Neuroleptic malignant syndrome is rare but may occur with any neuroleptic.
Neurazine, even in low dosage in susceptible (especially non-psychotic)
Individuals, may cause unpleasant subjective feelings of being mentally dulled or slowed down, nausea, dizziness, headache, or 
paradoxical effects of excitement, agitation, or insomnia. Confusional states or epileptic fits can occur.
The effects of Neurazine on the heart are dose related. ECG changes, with prolongation of the QT interval and T-wave changes 
have been commonly reported in patients treated with moderate to high dosage; they are reversible on reducing the dose. In a 
small number of cases, they have been reported to precede serious arrhythmias, including ventricular tachycardia and fibrillation, 
which have occurred after overdosage.
4.9 Overdose
Symptoms of  Neurazine overdosage include drowsiness or loss of
Consciousness, hypotension, tachycardia, E.C.G. changes, ventricular arrhythmias and hypothermia. Severe extra-pyramidal 
dyskinesias may occur.
Treatment should be symptomatic with continuous respiratory and cardiac monitoring (risk of prolonged QT interval) until the 
patient’s condition resolves.
If the patient is seen up to 6 hours after ingestion of a toxic dose, gastric lavage may be attempted. Induction of emesis is unlikely 
to be of any use. Activated charcoal should be given. There is no specific antidote. Treatment is supportive. 
Generalised vasodilatation may result in circulatory collapse; raising the patient’s legs may be sufficient in mild hypotension but, in 
severe cases, volume expansion by intravenous fluids may be needed; infusion fluids should be warmed before administration in 
order not to aggravate hypothermia.
Positive inotropic agents such as dopamine may be tried if fluid replacement is insufficient to correct the circulatory collapse. Avoid 
use of adrenaline. Ventricular or supraventricular tachy-arrythmias usually respond to restoration of normal body temperature and 
correction of circulatory or metabolic disturbances. If persistent or life threatening, appropriate antiarrhythmic therapy may be 
considered. 
Avoid lignocaine and, as far as possible, long acting antiarrhythmic drugs.
Central nervous system depression requires airway maintenance or, in extreme circumstances, assisted respiration. Severe 
dystonic reactions usually respond to procyclidine (5-10 mg) or orphenedrine (20-40 mg) administered intramuscularly or 
intravenously. Convulsions should be treated with intravenous diazepam. Neuroleptic malignant syndrome should be treated with 
cooling. Dantrolene sodium may be tried
5. Pharmacological properties
5.1 Pharmacodynamic properties
Pharmacotherapeutic Group: Antipsychotics, 
Chlorpromazine is a phenothiazine neuroleptic.
Chlorpromazine has depressant actions on the Central Nervous System, with alpha adrenergic blocking and anticholinergic 
activities. It inhibits Dopamine and Prolactin release-inhibitory factor, thus stimulating the release of Prolactin. It increases the 
turnover of Dopamine in the brain.
It has anti-emetic, anti-puritic, serotonin-blocking and weak anti-histamine properties and slight ganglion blocking activity. It inhibits 
the heat regulating center in the brain, and is analgesic and can relax skeletal muscle.
Due to its action on the autonomic system it produces vasodilation, hypotension and tachycardia.
Salivary and gastric secretions are reduced.
5.2 Pharmacokinetic properties
Chlorpromazine is readily absorbed in the gastro-intestinal tract. It is subject to first pass metabolism in the gut wall. It is 
extensively metabolised in the liver and excreted in the urine and faeces. The plasma half-life is only a few hours but it has a 
prolonged terminal elimination phase of up to about 3 weeks. Chlorpromazine is extensively bound to plasma proteins.
5.3 Preclinical safety data
Not applicable
6. Pharmaceutical particulars
6.1 List of excipients
Neurazine 25 mg Sugar coated tablet: Lactose anhydrous, maize starch, magnesium stearate, Sugar, carbowax 6000, gelatin 
powder, calcium carbonate, Titanium dioxide, acetone, alcohol, Talc, red erythrosine colour.   
 Neurazine 100 mg Sugar coated tablet: Lactose anhydrous, maize starch, magnesium stearate, polyvinylpyrrolidone K25, 
Sugar, carbowax 6000, gelatin powder, calcium carbonate, Titanium dioxide, acetone, alcohol, Talc, orange colour   
6.2 Incompatibilities
Chlorpromazine can increase the central nervous system depression produced by other CNS-depressant drugs including alcohol, 
hypnotics, sedatives or strong analgesics.
It antagonises the action of adrenaline and other sympathomimetic agents and reverses the blood pressure lowering effects of 
adrenergic blocking agents such guanethidine and clonidine. It may impair the metabolism of tricyclic
Antidepressants, the anti-Parkinson effects of levodopa and the effects of
Anticonvulsants; it may possibly affect the control of diabetes, or the action of anticoagulants. Antacids can impair absorption. Tea 
and coffee may prevent absorption by causing insoluble precipitates.
Undesirable anticholinergic effects can be enhanced by anti-Parkinson or other anticholinergic drugs. It may enhance the 
cardiac-depressant effects of
Quinidine, the absorption of corticosteroids and digoxin, the effect of
Diazoxide and of neuromuscular blocking agents. Interactions with propranolol have been reported. The possibility of interaction 
with lithium should be bone in mind.
Further information: Chlorpromazine is a phenothiazide with an alphatic side chain.
Its pharmacological profile of activity includes pronounced sedative
And hypotensive properties, with fairly marked anticholinergic and anti-emetic activity and a moderate tendency to cause 
extrapyramidal reactions                                       
6.3 Nature and contents of container
Carton box contains 2 (Al / transparent PVC) strips each of 10 sugar coated tablet with insert
6.4 Storage Conditions
Store at temperature not exceeding 30°C, in dry place away from light
6.5 Shelf life:
Refer to outer pack.
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یجب قراءة ھذه النشرة بعنایة قبل البدء بتناول ھذا الدواء.
• حافظ على ھذه النشرة. قد تحتاج لقراءتھا مرة أخرى.
• إذا كان لدیك أسئلة أخرى، اسأل طبیبك أو الصیدلي.

• تم وصف ھذا الدواء لك. لا تنقلھ للآخرین. قد یضرھم، حتى لو كانت أعراضھم ھي نفس الأعراض لدیك.
• في حالة حدوث أي من الآثار الجانبیة بشكل حاد، أو إذا لاحظت أي آثار جانبیة غیر المذكورة في ھذه النشرة، یرجى إخبار الطبیب أو الصیدلي.

في ھذه النشرة
۱. ما ھي نیورازین أقراص ذات كسوة سكریة وفى ماذا تستخدم ۲.قبل أخذ نیورازین أقراص ذات كسوة سكریة ۳. كیفیة تعاطى نیورازین أقراص ذات كسوة سكریة ٤.الآثار الجانبیة 

المحتملة ٥. كیفیة تخزین نیورازین أقراص ذات كسوة سكریة ٦. مزید من المعلومات
۱-ما ھي نیورازین أقراص وفى ماذا تستخدم؟

ینتمي الكلوربرومازین لمجموعة من الأدویة تسمى الفینوثیازین والتى تعمل عن طریق منع تأثیر مادة كیمیائیة في المخ.
یمكن استخدام نیورازین لعلاج:

● الفصام عند البالغین والأطفال ● القلق على المدى القصیر● الشعور بالمرض أو أن تكون مریض ، (حیث الأدویة الأخرى المضادة للمرض لم تعمل)● الفواق ● التوحد ● أو لتھدئة 
مشاعرك خاصة إذا كنت تشعر بالقلق ، الاضطراب ، فرط الإثارة ، العنف أو التھور بشكل خطیر.

یمكن أیضا استخدام الكلوربرومازین لمنع الارتعاش.
إذا كنت غیر متأكد من سبب وصف ھذا الدواء لك یجب أن تسأل طبیبك. 

یجب أن تتحدث مع طبیب إذا لم تشعر بتحسن أو إذا كنت تشعر بسوء حالتك.
۲.قبل أخذ نیورازین أقراص :

لا تأخذ نیورازین أقراص وإخبر طبیبك إذا كنت :
● لدیك حساسیة من كلوربرومازین ، الفینوثیازین الأخرى (مثل البروكلوربیرازین أو ترایفلواوبیرازین) أو لأى مكون من مكونات نیورازین اقراص (المدرجة في القسم ٦).

من علامات رد الفعل التحسسي طفح جلدي ، مشاكل فى البلع أو التنفس ، تورم الشفاه ، الوجھ ، الحلق أو اللسان.
● لدیك عدد قلیل من خلایا الدم (انخفاض نخاع العظم). ● زیادة الضغط في العین (الجلوكوما). ● تتناول أدویة مضادة للشلل الرعاش.● الرضاعة الطبیعیة. ● تتناول سیتالوبرام

● لدیك تاریخ من انخفاض عدد خلایا الدم البیضاء. لدیك احتباس فى البول بسبب اضطراب فى البروستاتا. ● لدیك احساس بالبلادة مثل الشعور بالنعاس أو عدم التعاون ،عدم وضوح 
الرؤیة، تشویش الكلام أو عدم الادراك بالمحیطین بك (خلل فى الجھاز العصبى المركزى).

لا تأخذ ھذا الدواء إذا كان أي مما سبق ینطبق علیك. اذا كنت غیر متأكد ، تحدث مع طبیبك أو الصیدلي قبل تناول نیورازین أقراص.
التحذیرات والإحتیاطات

تحدث إلى طبیبك أو الصیدلي قبل تناول نیورازین أقراص إذا كنت:
● أو شخص آخر في عائلتك لدیھ تاریخ من الجلطات الدمویة ،حیث ارتبطت مثل ھذه الأدویة بتكوین جلطات دمویة. ● لدیك أمراض الكبد أو الكلى

● مصاب بالصرع أو نوبات (تشنجات) ● لدیك مرض باركنسون ● لدیك قصور فى الغدة الدرقیة (انخفاض نشاط الغدة الدرقیة) ● لدیك أمراض القلب مثل قصور القلب ● أصیبت 
بجلطة دماغیة ● لدیك وھن عضلي وبیل (حالة یكون فیھا ضعف للعضلات مما یؤدي إلى صعوبة في التنفس) ● لدیك ورم فى الخلایا الوعائیة (ارتفاع ضغط الدم بسبب وجود ورم 
بالقرب من الكلي) ● لدیك جلوكوما (ارتفاع ضغط مقلة العین) ● لدیك مرض السكري وتتناول أدویة لخفض نسبة السكر في الدم (نیورازین أقراص یقلل من تأثیرھا) ● لدیك تضخم 
فى البروستاتا ● لدیك اكتئاب ● إذا كان لدیك سابقا مشاكل من الكحول. ● لدیك عدد قلیل من خلایا الدم البیضاء (ندرة المحببات). ھذا یعني أنك قد تصاب بالعدوى بسھولة أكبر من 

المعتاد ● كبار السن (٦٥ سنة أو أكثر): احتمالیة حدوث وفاة للمرضى كبار السن الذین یعانون من الخرف المصاحب للذھان.
معلومات مھمة أخرى یجب أخذھا في الاعتبار قبل تناول ھذا الدواء:

● إذا كنت أنت أو أفراد عائلتك یعانون من مشاكل في القلب (بما في ذلك فشل القلب،  النوبة القلبیة أو عدم انتظام ضربات القلب) ، قد یقوم الطبیب بإجراء بعض الاختبارات على 
القلب والدم قبل اعطائك ھذا الدواء ● قد یرغب طبیبك أیضًا في إجراء اختبارات الدم في الأشھر الأولى من العلاج.

● المرضى الذین یعانون من مشاكل وراثیة نادرة من عدم تحمل اللاكتوز ونقص اللاكوزلاب أو الجلوكوز- جلاكتوز سوء امتصاص یجب أن لا تأخذ ھذا الدواء. برجاء اخبر طبیبك 
قبل تناول الدواء. ● لا تتعرض إلى ضوء الشمس المباشر إذا كنت تأخذ جرعات عالیة من ھذا الدواء. ھذا لأنك قد تصبح أكثر حساسة لأشعة الشمس القویة أثناء تناول ھذا الدواء.

● لا تضع ھذا الدواء على اتصال مع الجلد حیث انھ یسبب مشكلة في الجلد تسمى التھاب الجلد (طفح جلدي مع حكة). إذا كان الدواء ملامسًا لبشرتك ، اغسل المنطقة جیدا.
إذا لم تكن متأكدًا مما إذا كان أي مما سبق ینطبق علیك ، فتحدث إلى الطبیب أو الصیدلي قبل أخذ نیورازین أقراص.

أدویة أخرى و نیورازین أقراص
یرجى إخبار الطبیب أو الصیدلي إذا كنت تأخذ أو اتخذت في الآونة الأخیرة أي أدویة أخرى، بما في ذلك الأدویة التي تم الحصول علیھا دون وصفة طبیة. ھذا لأن نیورازین أقراص 

یمكن أن یؤثر على طریقة عمل بعض الأدویة الأخرى. ایضا بعض الأدویة یمكن أن تؤثر على الطریقة التي یعمل بھا نیورازین أقراص.
أخبر طبیبك أو الصیدلي إذا كنت تأخذ أي من التالي:

● أدویة عسر الھضم وحرقة المعدة (مضادات الحموضة) ● أدویة لمرض السكري ● أدویة ارتفاع ضغط الدم أو مشاكل البروستاتا مثل دوكسازوسین وترازوسین ● أدویة لمرض 
باركنسون مثل لیفودوبا ● أدویة النوبات (الصرع) مثل الكاربامازبین أو الفینوباربیتال ● أدویة لضبط ضربات القلب مثل الأمیودارون ، دیسوبیرامید أو كینیدین ● الأدویة المساعدة 

على النوم (المھدئات) ● أدویة لعلاج الاكتئاب ● الأدویة الأخرى المستخدمة لتھدئة المشاكل العاطفیة والعقلیة مشاكل مثل أولانزابین أو بروكلوربیرازین. ● بعض الأدویة المستخدمة 
لارتفاع ضغط الدم مثل غوانیثیدین ، كلونیدین أو بروبرانولول

● بعض الأدویة المستخدمة للعدوى (المضادات الحیویة) مثل موكسیفلوكساسین ● بعض الأدویة المستخدمة لعلاج السرطان (الأدویة السامة للخلایا)
● الأدویة التي یمكن أن تغیر الشوارد (مستویات الملح) في الدم ● الأمفیتامینات - المستخدمة في قصور الانتباه و فرط الحركة. ● أدویة مضادات الكولین - تشمل بعض الأدویة 

المستخدمة لمتلازمة القولون العصبي ، الربو أو سلس البول ● الأدرینالین - یستخدم لتفاعلات الحساسیة التي تھدد الحیاة
● دیفیروكسامین - یستخدم عندما یكون لدیك الكثیر من الحدید في الدم ● اللیثیوم - یستخدم لبعض أنواع الأمراض العقلیة

أخذ نیورازین أقراص مع الطعام والشراب
یجب علیك عدم شرب الكحول أثناء تناول ھذا الدواء. ھذا لأن ھذا الدواء قد یجعلك تشعر بالنعاس وتناول الكحول سوف یجعلك أكثر نعاسًا. 

شرب الكحول قد یتسبب أیضا فى مشاكل خطیرة في التنفس.
الحمل والرضاعة الطبیعیة

إذا كنت حاملا أو مرضعة، أو تفكرین أن تصبحي حامل أو تخططین للحمل، استشیري الطبیب أو الصیدلي قبل تناول ھذا الدواء.
یجب عدم استخدام ھذا الدواء إذا كنت حاملا أو مرضعة ما لم یوصف الطبیب أنھ ضروري للغایة.

قد تحدث الأعراض التالیة في الأطفال حدیثي الولادة من الأمھات اللاتي استخدمن نیورازین أقراص في الثلث الأخیر من الحمل  (أخر ثلاثة أشھر من الحمل) ؛ اھتزاز ، تصلب 
العضلات و / أو ضعف ،النعاس ، الإثارة ، مشاكل في التنفس ، صعوبة في التغذیة (أعراض خارج ھرمیة و/أو انسحاب بعد الولادة) تختلف ھذه المضاعفات فى شدتھا بینما بعض 

الحالات كانت الأعراض محدودة ذاتیا. و فى حالات أخرى یطلب دعم وحدة العنایة المركزیة. 
إذا حدث لطفلك أیاً من ھذه الأعراض فسوف تحتاجین إلى الاتصال بطبیبك.

یجب عدم استخدام ھذا الدواء أثناء الحمل فقط إذا كانت الفائدة المحتملة تبرر المخاطر المحتملة على الجنین.
نیورازین أقراص یزید من صعوبة حصول حمل للمرأة حیث أنھ یقلل من خصوبتھا.

القیادة واستخدام الآلات
لا تستخدم أدوات أو آلات إذا كان ھذا الدواء یجعلك تشعر بالنعاس أو إذا كان قد أثر على بصرك.

۳. كیفیة تعاطى نیورازین أقراص 
یجب تناول نیورازین أقراص كما یخبرك الطبیب الخاص بك.

 تناول ھذا الدواء عن طریق الفم.
الجرعة الموصى بھا ھي:

البالغین
● الجرعة الموصى بھا للبالغین ھي ٤۰ مجم إلى ۳۰۰ مجم یومیاً مقسمة على جرعات ● الجرعة الموصوفة وكم مرة یجب أن تأخذ الجرعات تعتمد على الحالة التي یتم علاجھا 
وعلى مدى استجابتك. سوف تبدأ العلاج بجرعة منخفضة والتي سیتم زیادتھا حسب الضرورة من قبل الطبیب ● المرضى المسنین أو الضعفاء سیحتاجون إلى أخذ ثلث أو نصف 

الجرعة الموصى بھا للبالغین. سیقوم طبیبك بزیادتھا تدریجیا
الأطفال

یجب ألا یتناول الأطفال دون السنة الأولى ھذا الدواء.
● الأطفال من ۱ إلى ٥ سنوات: یجب ألا تكون الجرعة القصوى أكثر من ٤۰ مجم في الیوم. یجب تقسیم ھذه الجرعة على مدار الیوم.
● الأطفال من ٦ إلى ۱۲ سنة: یجب ألا تكون الجرعة القصوى أكثر من ۷٥ مجم في الیوم. یجب تقسیم ھذه الجرعة على مدار الیوم.

سوف یقوم الطبیب بحساب الجرعة لطفلك وفقا للسن والوزن.
إذا أخذت نیورازین أقراص أكثر مما ینبغي

تحدث إلى الطبیب للذھاب إلى المستشفى على الفور. 
خذ علبة الدواء معك حتى یعرف الطبیب ماذا أخذت

أعراض الجرعة الزائدة تشمل النعاس ، وانخفاض درجة حرارة الجسم ، انخفاض ضغط الدم ، التواء الاطراف ، تیبس ، اھتزاز ، ضربات قلب غیر عادیة وغیبوبة.
إذا نسیت تناول نیورازین أقراص

لا تأخذ جرعة مضاعفة لتعویض الجرعة المنسیة
تخطي الجرعة المفقودة ثم أكمل على النحو المعتاد.

إذا توقفت عن تناول نیورازین أقراص
استمر في تناول نیورازین أقراص حتى یخبرك طبیبك بالتوقف عن تناولھا.

سیقوم الطبیب بتخفیض الجرعة تدریجیا. إذا توقفت عن أخذ الدواء فجأة فقد یحدث لك أعراض الانسحاب. 
تتضمن الاعراض:

● الشعور بالمرض وصعوبة النوم (الأرق)      ● الأعراض الأصلیة الخاصة بك تصبح أسوأ     ● حركات التي لا یمكنك التحكم بھا.
إذا كان لدیك أي أسئلة أخرى حول استخدام ھذا الدواء ،إسأل طبیبك أو الصیدلي.

٤.الآثار الجانبیة المحتملة
مثل كل الأدویة ، یمكن أن یسبب نیورازین أقراص آثارا جانبیة ، على الرغم من عدم حصول الجمیع علیھا.
أخبر طبیبك أو الصیدلي أو اذھب إلى المستشفى مباشرة إذا كان لدیك أي من الآثار الجانبیة الخطیرة التالیة:

شائع جدًا (یصیب أكثر من ۱ من كل ۱۰ أشخاص)
● لدیك حركات لا یمكنك التحكم فیھا ، بشكل أساسي اللسان ، الفم ، الفك ، الذراعین والساقین. ● ارتجاف ، تصلب العضلات أو تشنجھا ، حركة بطیئة ، زیادة اللعاب أكثر من المعتاد 

أو الشعور بالقلق. 
شائع (یصیب من ۱ إلى ۱۰ أشخاص في ۱۰۰ شخص)

 ● لدیك نوبة (تشنجات) ● تغییر في إیقاع القلب (یسمى إطالة الفاصل الزمني ، یمكن مشاھدتھا على جھاز رسم القلب ، النشاط الكھربائي للقلب)
غیر معروف 

● لدیك رد فعل تحسسي و تشمل: طفح جلدي ، الحكة ، حمى ، صعوبة في التنفس أو الصفیر ، قشعریرة ، تورم الجفون ، الشفتین ، اللسان أو الحلق. ● لدیك ضربات قلب سریعة جدًا 
أو غیر متساویة أو قویة (خفقان). قد یكون لدیك أیضا مشاكل في التنفس مثل الصفیر ، ضیق في التنفس ، ضیق في الصدر و ألم في الصدر. یمكن أن تكون ھذه علامات خطیرة للغایة 

وتھدد الحیاة. ● لدیك آلام وآلام في المفاصل ، تورم المفاصل ، تشعر بالتعب أوالضعف ، مع ألم في الصدر وضیق في التنفس. ھذه یمكن أن تكون علامات مرض یسمى "الذئبة 
الحمامیة الجھازیة" ● لدیك اصفرار في الجلد أو العینین (الیرقان) ویصبح البول أغمق في اللون. ھذه یمكن أن تكون علامة على تلف الكبد ● لدیك عدوى متكررة مثل الحمى 

والقشعریرة الشدیدة ، التھاب في الحلق أو قروح الفم. قد تكون ھذه علامة على وجود مشكلة فى الدم  تسمى "نقص كرات الدم البیضاء" ● لدیك ارتفاع في درجة الحرارة ، تعرق ، 
تصلب العضلات ، سرعة نبضات القلب ، تنفس سریع وتشعر بالتشوش ، نعاس. قد تكون ھذه علامات على اثار جانبیة خطیر ولكنھا نادرة تسمى "متلازمة خبیثة للذھان"

● لدیك شعوربالانتفاخ و مغص في البطن (المعدة) تكون مریضة (القيء) ، عسر ھضم ، حرقة ، اضطراب المعدة ، إمساك ، فقدان الشھیة ، جفاف الفم. ھذه یمكن أن یكون سببھا 
انسداد الأمعاء. ● لدیك ألم في بطنك مع القيء أو الإسھال ● لدیك انتصاب مؤلم طویل الأمد للقضیب ● یحدث لك كدمات أسھل من المعتاد . ھذا یحدث نتیجة اضطراب في الدم یسمى 

"نقص الصفائح الدمویة" ● لدیك جلطات دمویة في الأوردة خاصة في الساقین (تشمل الأعراض التورم ، الألم والاحمرار في الساق) ، والتي قد تنتقل خلال الأوعیة الدمویة إلى 
الرئتین مما یسبب ألم في الصدر ، صعوبة في التنفس. إذا لاحظت أي من ھذه الأعراض علیك بطلب المشورة الطبیة على الفور.

أخبر طبیبك أو الصیدلي في أقرب وقت ممكن إذا حدث لدیك أي من الآثار الجانبیة التالیة:
شائع جدًا (یصیب أكثر من ۱ من كل ۱۰ أشخاص)

●الشعور بالدوار أو الإغماء عند الوقوف أو الجلوس بسرعة (بسبب انخفاض ضغط الدم)
غیر معروف 

● التنفس ببطء أكثر أو أقل عمقاً من المعتاد ● تغیرات في لون الجلد أو العین بعد تناول نیورازین لمدة طویلة ● مشاكل فى الرؤیة ● عضلات صلبة أو متیبسة ، ارتجاف أو اھتزاز، 
صعوبة في الحركة ● خروج كمیات كبیرة من البول ،عطش مفرط و جفاف الفم أو الجلد. قد تكون أكثر عرضة للإصابة بالعدوى مثل القلاع. ھذا یمكن أن یكون بسبب الكثیر من 

السكر في الدم (ارتفاع السكرفى الدم) ● حركات غیر طبیعیة للعین ● یصبح عنقك ملتویاً على جانب واحد ● تیبس و ضیق فى الفك. ● صعوبة في التبول ● الشعور بالتعب، الضعف 
، التشوش وتیبس فى العضلات أو لا تعمل بشكل جید. قد یكون ھذا بسبب انخفاض مستوى الصودیوم فى الدم.

أخبر طبیبك أو الصیدلي إذا أصبحت الاثار الجانبیة  خطیرة أو أستمرت لأكثر من بضعة أیام
شائع جدًا (قد یؤثر على أكثر من ۱ من كل ۱۰ أشخاص)

● جفاف الفم ● الشعور بالنعاس أو النوم ● تأثیر على الوزن
عام (قد یؤثر على شخص واحد من كل ۱۰ أشخاص)

● خروج غیر طبیعي لحلیب الثدي لدى الرجال والنساء ● عدم نزول الدورة الشھریة ● الشعور بالقلق
غیر معروف 

● كبر الثدي لدى الرجال ● صعوبة في الحصول على أو الحفاظ على الانتصاب (الضعف الجنسي) ● انخفاض الرغبة الجنسیة لدى النساء ● صعوبة في النوم (الأرق)
● الشعور بالھیاج ● تصبح أكثر حساسیة للشمس من المعتاد ● انسداد الأنف ● طفح جلدي ● تعب ، تعكر المزاج

 أعراض الانسحاب:
إذا توقفت عن ھذا الدواء فجأة فیمكن حدوث غثیان ، قيء و صعوبة في النوم (الأرق) ، رعشة (اھتزاز) ، حركات تشنجیة للجسم وعدم القدرة على السیطرة على حركات الیدین 

والجسم.
إذا ساءت أي من ھذه الآثار الجانبیة  ، أو إذا لاحظت أي آثار جانبیة أخرى غیر مذكورة في ھذه النشرة،  یرجى إخبار طبیبك أو الصیدلى.

الإبلاغ عن الآثار الجانبیة
إذا حدث لك أي آثار جانبیة ، تحدث مع طبیبك أو الصیدلي . وھذا یشمل أي آثار جانبیة محتملة غیر مدرجة في ھذه النشرة.

٥. كیفیة تخزین نیورازین أقراص
تبقي بعیدا عن متناول و بصر الأطفال.

یحفظ فى درجة حرارة لا تزید عن ۳۰ درجة مئویة فى مكان جاف بعیدا عن الضوء.
لا تستخدم نیورازین أقراص بعد تاریخ انتھاء الصلاحیة التي جاء على الكرتون .تاریخ انتھاء الصلاحیة یشیر إلى الیوم الأخیر من ذلك الشھر.

لا تتخلص من الأدویة عن طریق میاه الصرف الصحي أو النفایات المنزلیة. اسأل الصیدلي كیفیة التخلص من الأدویة التي لم تعد مطلوبة. سوف تساعد ھذه التدابیر لحمایة البیئة.
٦.مزید من المعلومات

*علام تحتوي  نیورازین أقراص
 المادة الفعالة في ھذه الاقراص ھي كلوربرومازین ھیدروكلورید. 

كل قرص مغلف یحتوي على۲٥ مجم ، ۱۰۰مجم  كلوربرومازین ھیدروكلورید
نیورازین ۲٥ مجم أقراص:

المكونات الأخرى ھي لاكتوز لامائى، نشا الذرة ، ستیرات المغنیسیوم ، سكر، جیلاتین، كاربواكس ٦۰۰۰، كربونات الكالسیوم، ثاني أكسید التیتانیوم، أسیتون ، كحول، تلك ، لون 
أحمر.

نیورازین ۱۰۰ مجم أقراص:
المكونات الأخرى ھي لاكتوز لامائى، نشا الذرة ، PVP K25 ، ستیرات المغنیسیوم ، سكر، جیلاتین، كاربواكس ٦۰۰۰، كربونات الكالسیوم، ثاني أكسید التیتانیوم، أسیتون ، كحول، 

تلك ، لون برتقالى.
*كیف تبدو نیورازین أقراص وما ھي محتویات العبوة

نیورازین ۲٥ مجم أقراص: أقراص بمبى مستدیرة محدبة ذات كسوة سكریة 
نیورازین ۱۰۰ مجم أقراص: أقراص برتقالى مستدیرة محدبة ذات كسوة سكریة

العبوة:
نیورازین ۲٥ مجم أقراص: علبة كرتون تحتوى على ۲ (الومنیوم / بى ڤى سى شفاف) شریط بكل شریط ۱۰ أقراص ذات كسوة سكریة + نشرة داخلیة.

نیورازین ۱۰۰ مجم أقراص: علبة كرتون تحتوى على ۲ (الومنیوم / بى ڤى سى شفاف ) شریط بكل شریط ۱۰ أقراص ذات كسوة سكریة + نشرة داخلیة.

شركة مصر للمستحضرات الطبیة
كیلو ٤ طریق بلبیس الصحراوي بعد محطة الرسوم - الخانكة - أبوزعبل - القلیوبیة

تلیفون : ۲۰۲٤۹۲۱۰۳۰٦    فاكس : ۲۰۲٤۹۲۱۰۳۰۲
misr_reg2009@hotmail.com : البرید الإلكتروني 

نیورازین أقراص ذات كسوة سكریة
كلوربرومازین ۲٥ مجم، ۱۰۰ مجم


